
116

INTRODUCTION

Water quality is essential for better pub-
lic health and is regarded as a vital resource for 
economic and human growth along with envi-
ronmental balance. Increasing industrialisation 
has degraded the natural environment, which 
makes it essential to preserve the water quality. 
The untreated wastewater discharged into water 
bodies, owing to industrial, agricultural and mu-
nicipal activities, significantly pollutes the envi-
ronment, which indirectly affects the human and 
animal health. This has highlighted the need to 
implement wastewater management and better 
pollution control (UN World Water Assessment 
Programme 2021). The lack of proper wastewater 

treatment processes in the world has led to a dis-
[...]
𝑑𝑑2 = Factor for constructing a variable control chart (Montgomery 2020).  
 
𝐶𝐶𝐶𝐶  =   𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈   =   𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈6σ  (4) 
 
𝐶𝐶𝐶𝐶𝐶𝐶  =  min{𝐶𝐶𝐶𝐶𝐶𝐶,  𝐶𝐶𝐶𝐶𝐶𝐶}  (5) 
 
𝐶𝐶𝐶𝐶𝐶𝐶 = 𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑥𝑥

3σ    (6) 
 
𝐶𝐶𝐶𝐶𝐶𝐶 =   x − LSL3σ  (7) 
 

𝑓𝑓(𝑥𝑥) = 𝑐𝑐
𝑏𝑏 . (

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐−1
. 𝑒𝑒−(

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐

 (8) 
 

 (4)

 

CL = 𝑥𝑥    (1) 
 
UCL = 𝑥𝑥 + 3 𝐴𝐴𝐴𝐴

𝑑𝑑2
  (2) 

 
LCL = 𝑥𝑥 − 3 𝐴𝐴𝐴𝐴

𝑑𝑑2
   (3) 

 
Wherein, 
𝑥𝑥 = Midline or medium observations; 
AM = Amplitude of the sample;  
𝑑𝑑2 = Factor for constructing a variable control chart (Montgomery 2020).  
 
𝐶𝐶𝐶𝐶  =   𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈   =   𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈6σ  (4) 
 
𝐶𝐶𝐶𝐶𝐶𝐶  =  min{𝐶𝐶𝐶𝐶𝐶𝐶,  𝐶𝐶𝐶𝐶𝐶𝐶}  (5) 
 
𝐶𝐶𝐶𝐶𝐶𝐶 = 𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑥𝑥

3σ    (6) 
 
𝐶𝐶𝐶𝐶𝐶𝐶 =   x − LSL3σ  (7) 
 

𝑓𝑓(𝑥𝑥) = 𝑐𝑐
𝑏𝑏 . (

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐−1
. 𝑒𝑒−(

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐

 (8) 
 

 (5)

 

CL = 𝑥𝑥    (1) 
 
UCL = 𝑥𝑥 + 3 𝐴𝐴𝐴𝐴

𝑑𝑑2
  (2) 

 
LCL = 𝑥𝑥 − 3 𝐴𝐴𝐴𝐴

𝑑𝑑2
   (3) 

 
Wherein, 
𝑥𝑥 = Midline or medium observations; 
AM = Amplitude of the sample;  
𝑑𝑑2 = Factor for constructing a variable control chart (Montgomery 2020).  
 
𝐶𝐶𝐶𝐶  =   𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈   =   𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈6σ  (4) 
 
𝐶𝐶𝐶𝐶𝐶𝐶  =  min{𝐶𝐶𝐶𝐶𝐶𝐶,  𝐶𝐶𝐶𝐶𝐶𝐶}  (5) 
 
𝐶𝐶𝐶𝐶𝐶𝐶 = 𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑥𝑥

3σ    (6) 
 
𝐶𝐶𝐶𝐶𝐶𝐶 =   x − LSL3σ  (7) 
 

𝑓𝑓(𝑥𝑥) = 𝑐𝑐
𝑏𝑏 . (

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐−1
. 𝑒𝑒−(

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐

 (8) 
 

 (6)

 

CL = 𝑥𝑥    (1) 
 
UCL = 𝑥𝑥 + 3 𝐴𝐴𝐴𝐴

𝑑𝑑2
  (2) 

 
LCL = 𝑥𝑥 − 3 𝐴𝐴𝐴𝐴

𝑑𝑑2
   (3) 

 
Wherein, 
𝑥𝑥 = Midline or medium observations; 
AM = Amplitude of the sample;  
𝑑𝑑2 = Factor for constructing a variable control chart (Montgomery 2020).  
 
𝐶𝐶𝐶𝐶  =   𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈   =   𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑈𝑈𝑈𝑈𝑈𝑈6σ  (4) 
 
𝐶𝐶𝐶𝐶𝐶𝐶  =  min{𝐶𝐶𝐶𝐶𝐶𝐶,  𝐶𝐶𝐶𝐶𝐶𝐶}  (5) 
 
𝐶𝐶𝐶𝐶𝐶𝐶 = 𝑈𝑈𝑈𝑈𝑈𝑈 − 𝑥𝑥

3σ    (6) 
 
𝐶𝐶𝐶𝐶𝐶𝐶 =   x − LSL3σ  (7) 
 

𝑓𝑓(𝑥𝑥) = 𝑐𝑐
𝑏𝑏 . (

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐−1
. 𝑒𝑒−(

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐

 (8) 
 

 (7)

where:  USL – upper specification limit;
 LSL – lower specification limit;
 Cpu – upper one-sided capability ratio; 
 Cpl – lower one-sided capability ratio.

The analytical technique used for improving 
the quality generally applies the process capability 
criteria for comparing the Cp and Cpk values. Here, 



119

Journal of Ecological Engineering 2022, 23(5), 116–129

the researchers followed the specification limits 
based on the standard requirements as below:
 • Value of Cp = Cpk, which indicates that 

the treatment process is in-line with the 
specifications.

 • If Cp > 1.33, the treatment process shows a 
high capability.

 • If Cp < 1.00, the treatment process is unable to 
comply with the specifications.

 • A negative Cp value states that the average 
treatment process is not within the specifica-
tion limits.

 • If Cpk = 1.0, the process variation is within the 
specification limits.

 • If Cpk < 1.0, the treatment process is not with-
in specification limits.

Hence, in the wastewater treatment process, if 
the index was ≥ 1.33, the PWW treatment process 
followed the standard requirements. However, if 
the value ranged between 1.0 and 1.33, the treat-
ment process complied with the discharge stan-
dards; and the process needed to be improved. 
Lastly, if the index value was <1 or was negative, 
the PWW treatment process could not fulfil the 
discharge standard requirements. A majority of the 
wastewater treatment processes were designed for 
collecting and treating the effluent waste from in-
ternal processes within the facilities. This involved 
different qualities and quantities of effluent waste. 
Hence, the treatment reliability of these systems is 
determined from the variability in effluent proper-
ties. The treatment plant needs to be naturally de-
signed for generating the mean concentration be-
low the established discharge limits (Oliveira and 
Von Sperling 2008). Metcalf and Eddy (2003) pre-
sented some evidence that indicated the treatment 
reliability referred to “the percentage of times the 
effluent concentration fulfilled the specific stan-
dard limit requirements”. This presented an addi-
tional challenge to the PWW treatment operators. 

A popular paper that is cited in the literature 
related to treatment reliability, determined the 
average concentration (i.e., design value) us-
ing a specific reliability level (threshold values 
that must be fulfilled), based on the probabilis-
tic analysis (Niku et al., 1979). However, it was 
seen that the effluent data does not always dis-
play a normal distribution, since it is an industrial 
process. As a result, even the treatment reliabil-
ity does not show a normal distribution (Niku et 
al., 1982); however, it follows the asymmetrical, 
lognormal (Oliveira and Von Sperling 2008) and 

Weibull statistical distributions (Bugajski et al. 
2016), which complicates the process of deter-
mining the probability of occurrence of selected 
pollutant values. Furthermore, the asymmetrical 
wastewater treatment data that follows the log-
normal and Weibull distribution helps in gener-
alising the probability distribution for reliability 
assessment (Bugajski et al., 2016; Jóźwiakowski 
2017; Micek et al., 2021; Zawadzka et al., 2021). 
In this study, the researchers used the elements of 
Weibull reliability theory based on a probability 
density function, shown in Eq. 8, with parameters 
like b, c  and θ:

 

 

𝑓𝑓(𝑥𝑥) = 𝑐𝑐
𝑏𝑏 . (

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐−1
. 𝑒𝑒−(

𝑥𝑥−𝜃𝜃
𝑏𝑏 )

𝑐𝑐

 (8) 
 

 (8)

where: x – variable that indicates the concentra-
tion of particular pollution using a specif-
ic pollution indicator in the treated PWW;

 b – scale parameter;
 c – shape parameter; 
	 θ	– location parameter. 
 They assumed: θ < x, b >	0,		c >	0.

All Weibull parameters were calculated using 
the maximum likelihood technique and the nor-
mality test for data distribution was carried out us-
ing the Minitab 18.0 process for verification. The 
above-mentioned techniques indicated that the 
treatment reliability process was an effective tech-
nique for supporting the process capability results 
that helped in resolving the issues noted in the per-
formance of the PWW treatment used in Malaysia. 
Very few studies estimated the PWW treatment 
process capability and its reliability performance 
while pursuing a strategic merger, using the Six 
Sigma approach for wastewater treatment.The 
market competition allows the industries to make 
use of sustainable techniques for production and 
proper consumption; however, these techniques are 
expensive and require the implementation of Six 
Sigma principles for addressing the environmental 
issues and producing eco-friendly, inexpensive and 
high-quality products. This study investigated the 
local poultry processing plant in Melaka, Malay-
sia, which started operating in 1999 and is com-
mitted to providing good-quality and fresh poul-
try products for local consumption. This PWW 
treatment plant showed a processing capacity of 
200 m3/day that included preliminary treatment, 
primary treatment, physical-chemical processes, 
biological processes like an Extended Aeration 
Activated Sludge (EAAS), and a tertiary advance 
filtration process catered to the daily use of 15,000 



120

Journal of Ecological Engineering 2022, 23(5), 116–129

birds. The PWW is generated after stunning, feath-
er removal, scalding, halal slaughtering, bleeding, 
chilling, evisceration and equipment cleaning pro-
cesses. The treated effl  uents are drained into the 
Sungai Melaka tributaries, in compliance with the 
strict Standard A requirements. The PWW showed 
a high concentration of organic compounds, which 
was refl ected in the higher BOD5 and COD values. 
Thus, it was concluded that the PWW contained a 
high concentration of oxidizable compounds. The 
PWW also contained organic nitrogen compounds, 
in the form of proteins, and inorganic nitrogen 
compounds like (NO2

-) and nitrate (NO3
-). These 

compounds increase the algal bloom, which leads 
to fi sh poisoning, oxygen depletion and release of 
putrid odours in the receiver water bodies. This 
highlights the need to treat PWW according to the 
standard limits. Fig. 1 presents the components in-
volved in PWW treatment. 

The preliminary treatment step involved 6.4 
m3 of Collection Sump and 8.7 m3 of Scrapper 
Tank with 1.5 mm static screening units for re-
moving residual waste like feathers, grit and 
grease for protecting the upper equipment from 
clogging, fouling and jamming. Theoretically, the 
preliminary treatment decreases 30% and 10% 
of the TSS and BOD5, respectively. In the next 
step, 134.7 m3 of Equalisation tank regulates the 
PWW properties like pH, temperature, pollution 
level and fl ow rate. In the primary treatment, the 

colloidal particles in PWW aggregate with the 
large particles to form fl ocs. The colloidal par-
ticles are negatively charged and become stabi-
lised after adding positively charged coagulants 
for reducing the fl oc formation, thereby decreas-
ing the sedimentation process. As per the design, 
the chemical treatment step included factors like 
coagulation, pH adjustment and fl occulation, us-
ing caustic soda and polymers for removing 60% 
of BOD5, 70% of COD, 70% of TSS and 90% 
of O&G. Then, the design included the Primary 
Clarifi er, which used 67.8 m3 of Dissolved Air 
Floatation (DAF) unit for separating fi ne solids 
from liquid, where compressed air was intro-
duced from the tank bottom. The light-weight 
grease, solids and fats move to the surface and 
create a sludge blanket that is collected using 
a scrapper. This step helps in reducing BOD5, 
COD, TSS, and O&G by 60 to 70%. However, 
the primary limitations of DAF include regular 
malfunctioning and improper TSS separation. 
The sludge collected from the scrapper and tank 
bottom is transferred to the sludge holding tank. 
The soluble organic compounds in the PWW that 
cannot be removed after primary treatment can 
be treated using a secondary aerobic biological 
treatment with 2 units of 164 m3 Aeration Tank. 
The aerobic process needs oxygen and the ex-
tended treatment time is directly proportional to 
the PWW strength. The use of the aerobic process 

Fig. 1. PWW treatment process



121

Journal of Ecological Engineering 2022, 23(5), 116–129

has many advantages like fast biological growth 
rate, low odour and rapid adjustment to variations 
in loading rate and temperature. However, opera-
tional costs of the system were higher compared 
to the anaerobic systems owing to a higher energy 
requirement for oxygen supply and maintenance. 
Two units of 62 m3 Secondary Clarifier then sepa-
rate the final processed effluent from the superna-
tant, where the bio-sludge is collected and sludge 
recovery is facilitated. The advanced tertiary 
treatment step includes carbon and sand filters for 
removing residual compounds, followed by the 
discharge of processed effluents. For maintaining 
the microbial population, the system regulates the 
Waste Activated Sludge (WAS) and Returned Ac-
tivated Sludge (RAS) pumping circulation. The 
treatment plant was designed for catering to the 
BOD5, COD, TSS, O&G and NH3-N load at 213, 
1875, 915, 0.5, and 63.84 mg/L of PWW, respec-
tively, from the production process.

The results of the study were examined in 3 
phases. Phase 1 included the PWW quality param-
eters that were collected from the final discharge 
point using the June to Dec 2020 weekly records. 
The performance monitoring parameters that were 
evaluated included Hydrogen Ionic Potential (pH), 
TSS, Biological Oxygen Demand in five days 
(BOD5), COD, O&G and NH3-N. The researchers 
quantified the pH using a potentiometric method, 
while other parameters were determined using the 
Standard Method recommendations (APHA 2005). 
They used a descriptive analysis for estimating 
other parameters like mean, median, maximum, 
minimum, standard deviation and coefficient of 
variation. This data is used as a standard for assess-
ing the efficiency of the PWW treatment process.

Phase 2 was carried out for determining the 
values of various performance monitoring param-
eters and estimating the capability of the PWW 
treatment process. The researchers conducted a 
normality test, wherein the normal data distribu-
tion was determined at a 5% significance level us-
ing the Kolmogorov-Smirnov technique. The data 
should be independent, which helps in assessing the 
database and identifying the common and specific 
causes of process variability. Then, the researchers 
selected the Individual – Moving Range (I-MR) 
control chart for graphically determining the pro-
cess variability as the PWW treatment process was 
carried out constantly. Since the testing process in 
the laboratory was expensive, the individual per-
formance monitoring results were derived. The re-
searchers calculated the Cp and Cpk values after 

comparing the acquired values with the standard 
limits set by the regulatory bodies, i.e., LSL and 
USL for all parameters used in the study.

Finally, the researchers studied the treatment 
reliability for assessing if the PWW facility could 
fulfil all the requirements of every parameter. 
This treatment reliability was determined after 
estimating the Weibull distribution parameters 
and applying the highest reliability technique. 
Furthermore, the null hypothesis of performance 
monitoring parameters was based on the data dis-
tribution model; i.e., normal (Niku et al., 1982), 
lognormal (Niku et al., 1979; Oliveira and Von 
Sperling 2008), and Weibull (Jóźwiakowski 
2017; Micek et al., 2021; Zawadzka et al., 2021); 
it was verified using the Goodness of Fit test in 
the Anderson-Darling method, at a significance 
level of 0.05%. The researchers determined the 
reliability using the cumulative distribution fig-
ures after comparing them to the standard values 
mentioned by the Environmental Quality (Indus-
trial Effluent) Regulations of 2009. 

RESULTS AND DISCUSSION

Evaluating the performance 
monitoring parameters

Table 1 presents the concentration of the vari-
ous performance monitoring parameters that were 
discharged from the PWW treatment plant under 
study. The values of the organic parameters like 
BOD5, COD and TSS showed a higher variability, 
i.e., 44.93%, 50.71%, and 20.33%, respectively, 
as their coefficient variation percentage was 
>20% (Orssatto et al., 2014). The O&G param-
eter showed a higher variability, with a 68.65% 
coefficient of variation, while the nutrient content 
in NH3-N showed variability of 29.49%. After 
noting the maximal O&G limit of 1.0 mg/L, the 
researchers observed that 19 of the 28 analysed 
samples showed higher values than the Standard 
A requirements. A daily flow rate was determined 
for analysing the actual PWW load, which was 
56.50 m3/day. However, higher variability in the 
influent volume was noted within the research 
period. A maximal flow rate of 110 m3/day was 
based on the design criteria, which was <120 m3/
day. A few factors like COD, O&G and BOD5 
showed higher C.V% values, which could be 
attributed to the presence of fine solid particles 
in the effluent, even after the wastewater was 



122

Journal of Ecological Engineering 2022, 23(5), 116–129

physically treated using a secondary clarifier. 
The higher variability also could be due to a poor 
DAF operation and inaccurate application of the 
coagulant dosage for optimising the iso-electric 
point. This led to the destabilisation of the col-
loidal particles and the O&G flakes were formed 
with an insufficient weight for decantation (Fati-
ma et al., 2021). Furthermore, after assessing 
the weekly maintenance record, the researchers 
noted that the tertiary advance filtration step was 
not optimised due to an exhausted breakthrough 
time and the absence of the backwash process.

Assessment of the PWW treatment 
process capability

After determining the p-values of the normal-
ity test shown in Table 1, the researchers hypoth-
esised that the data was statistically normal at a 
5% significance level when they used a random 
sampling process for treatment. They plotted an 